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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power Reporting only -
3.2
§90.542 (a)(7) Effective Radiated Power Pass -
33 - Peak-to-Average Ratio Reporting only -
3.4 §2.1049 Occupied Bandwidth Reporting only -
2.1053
3.5 8 Conducted Band Edge Measurement Pass -
§90.543 (e)(2)
3.6 52.1051 Emission Mask Pass -
§90.210 (n)
2.1
3.7 52.1053 Conducted Spurious Emission Pass -
§90.543 (e)(3)
38 §2.1055 Frequency Stability Pass i
§90.539 (e) Temperature & Voltage
§2.1053 Under limit
4.2 |890.543 (e)(3) Radiated Spurious Emission Pass 11.06 dB at
§90.543 (f) 1584.000 MHz

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

Comments and Explanations:

specification.

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product

Reviewed by: Wii Chang

Report Producer: Yvonne Cheng

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FGLTE90R Version 2.4

Page Number

Issued Date

Report Version

» 4 0f 22
: Jan. 21, 2020
;01



seamron 1as.  FCC RADIO TEST REPORT Report No. : FG971044-02B
1 General Description
1.1 Product Feature of Equipment Under Test
LTE, Bluetooth-LE, NFC and GNSS.
Standards-related Product Specification
Antenna Type PIFA Antenna
EUT Information List
: : Performed
HW Version SW Version SIN
Test Item
Radiated Spurious Emission
A 00.039 1928PSLC824571473B1
ERP/EIRP Test
Accessory List
Batt Model Name : AHB482331HPC
attery SIN: N/A
USB Cabl Model Name.: W1001-ZZ-0107
able SIN: N/A
Cradl Model Name.: CB403D-0000-202
radie SIN: N/A
Note:
1. Above EUT list used are electrically identical per declared by manufacturer.
2. Above the accessories list are used to exercise the EUT during test, and the serial number of each
type of accessories is listed in each section of this report.
3. For other wireless features of this EUT, test report will be issued separately.
1.2 Modification of EUT
No modifications are made to the EUT during all test items.
1.3 Emission Designator
LTE Band 14 QPSK 16QAM
Frequency Emission Frequency . Emission Frequency .
BW ) Maximum . Maximum
Range Designator Tolerance Designator Tolerance
(MHz) ERP(W) ERP(W)
(MHz) (99%0BW) (ppm) (99%0BW) (ppm)
5 790.5~795.5 1M20G7D - 0.0033 1M20W7D - 0.0037
10 793 1M42G7D 0.0230 0.0034 1M42W7D 0.0035
TEL : 886-3-327-3456 Page Number : 50f 22
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1.4 Testing Site

Test Site SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,

Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.

Test Site No.

THO5-HY
Test Engineer Aking Chang
Temperature 24~26C
Relative Humidity 54~56%

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.
03CH12-HY
Test Engineer Lance Chiang and CR Liao
Temperature 22~26C
Relative Humidity 54~60%

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW0007

1.5 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ 47 CFR Part 2, Part 90(R)

+ ANSI / TIA-603-E

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:
1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas. License Digital Systems v03r01 with maximum output power.
For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z and accessory (Adapter

and Cradle). The worst cases (X plane with Adapter and Cradle) were recorded in this report.

Conducted Band Bandwidth (MHz) Modulation RB # Test Channel
Test Cases 14 8 5 10 15 20 | QPSK |16QAM |64QAM | 1 |Half|Full| L M H
Max. Output
14 = o \' \' o o \' \' \ \' \' \ \ \ \'
Power
Peak-to-Average
: 14 = o \' o o \' \' \% \' \ \% \ \'
Ratio
26dB and 99%
i 14 = o \' \' o = \' \' \) \" \% \" \'
Bandwidth
Conducted
14 = = \' \' = = \' \' \Y \' \Y \% \'
Band Edge
Emission Mask 14 = = \" Vv = = Vv \" \Y Vv \Y \ \Y Vv
Conducted
Spurious 14 = = Vv Vv = = Vv Vv \Y Vv \Y Y Vv
Emission
Frequency
L 14 = o \' o o \' \' \% \ \
Stability
E.R.P 14 - - \' \' - - \' \' \Y \' \Y \Y \'
Radiated
Spurious 14 Worst Case \Y \Y \"
Emission
1.  The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
Remark 3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission
test under different RB size/offset and modulations in exploratory test. Subsequently, only the worst case
emissions are reported.
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2.2 Connection Diagram of Test System

120Vac/B0Hz
Adapter

[ ]

EUT
(USB Cable)

EUT
EUT

{Cradle) T

2.3 Support Unit used in test configuration and system

Svystem Simulator

Item |Equipment Trade Name Model No. [FCCID [Data Cable [Power Cord

1. |System Simulator [Anritsu 8821C N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor

between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.5 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=45+ 10=14.5(dB)

TEL : 886-3-327-3456 Page Number : 8 0of 22
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 14 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 23330 -
10
Frequency - 793 -
c Channel 23305 23330 23355
Frequency 790.5 793 795.5
TEL : 886-3-327-3456 Page Number 1 90f 22
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

I

|

System Simulator EUT

3.1.3 Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge, Emission
Mask, and Conducted Spurious Emission

I

Power Divider
System Simulator - o) \

EUT

i

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power Measurement and ERP

3.2.1Description of the Conducted Output Power Measurement and ERP
Measurement

A base station simulator was used to establish communication with the EUT. Its parameters were set to

transmit the maximum power on the EUT. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 3 Watts for LTE Band 14.
According to KDB 412172 D01 Power Approach,
EIRP = Pt + Gy — L¢, ERP = EIRP -2.15, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1 The transmitter output port was connected to base station.
2 Set EUT at maximum power through base station.
3.  Select lowest, middle, and highest channels for each band and different modulation.
4 Measure and record the power level from the system simulator.
TEL : 886-3-327-3456 Page Number 1 11 of 22
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3.3 Peak-to-Average Ratio
3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.

TEL : 886-3-327-3456 Page Number 1 12 of 22
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3.4 Occupied Bandwidth

3.4.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2 Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated OBW,
and the VBW shall be at least 3 times the RBW.

4. Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.
(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed as
close as possible to this value. The OBW is the positive frequency difference between the two
markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.

TEL : 886-3-327-3456 Page Number 1 13 of 22
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3.5 Conducted Band Edge

3.5.1Description of Conducted Band Edge Measurement

90.543(e)

(1) On all frequencies between 769-775 MHz and 799-805 MHz, by a factor not less than 76 + 10 log
(P) dB in a 6.25 kHz band segment, for base and fixed stations.

(2) On all frequencies between 769-775 MHz and 799-805 MHz, by a factor not less than 65 + 10 log
(P) dB in a 6.25 kHz band segment, for mobile and portable stations.

(3) On any frequency between 775-788 MHz, above 805 MHz, and below 758 MHz, by at least 43 +
10 log (P) dB.

3.5.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.

Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used.

Set spectrum analyzer with RMS detector.

o o M wDh P

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. Checked that all the results comply with the emission limit line.

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

TEL : 886-3-327-3456 Page Number 1 14 of 22
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3.6 Emission Mask
3.6.1Description of Emissions Mask Measurement

Transmitters designed must meet the emission mask comply with the emission mask provisions of FCC

Part 90.210(n).

3.6.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.0.
1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The power of the modulated signal was measured on a spectrum analyzer using an RMS and 10
second sweep time in order to maximize the level.
3. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.
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3.7 Conducted Spurious Emission

3.7.1Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30MHz up to a frequency

including its 10™ harmonic.

3.7.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and base station via power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.
3. The middle channel for the highest RF power within the transmitting frequency was measured.
4. The conducted spurious emission for the whole frequency range was taken.
5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer with RMS detector.
7. Taking the record of maximum spurious emission.
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
TEL : 886-3-327-3456 Page Number 1 16 of 22
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3.8 Frequency Stability

3.8.1Description of Frequency Stability Measurement

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the

authorized frequency block.

3.8.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1.
2.

The EUT was set up in the thermal chamber and connected with the base station.

With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized at
each step for at least half an hour. Power was applied and the maximum frequency change was

recorded within one minute.

3.8.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was placed in a temperature chamber at 20+5° C and connected with the base station.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3. The variation in frequency was measured for the worst case.
TEL : 886-3-327-3456 Page Number 1 17 of 22
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.1.1 Test Setup
For radiated test from 30MHz to 1GHz

RX Antenna
Ant. feed i
point : I

1
|- im T

EUT

|

Metal Full Soldered Ground Plane

»
el
Spectrum Analyzer / Recei
System Simulator P hyz ceiver
For radiated test above 1GHz
RX Antenna

b~16o

Spectrum Analyzer / Receiver

System Simulator

4.1.2 Test Result of Radiated Test

Please refer to Appendix B.
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4.2 Radiated Spurious Emission
4.2.1Description of Radiated Spurious Emission

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.
The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For operations in the 758-775 MHz and 788-805 MHz bands, all emissions including harmonics in the
band 1559-1610 MHz shall be limited to -70 dBW/MHz equivalent isotropically radiated power (EIRP)
for wideband signals, and -80 dBW EIRP for discrete emissions of less than 700 Hz bandwidth. For the
purpose of equipment authorization, a transmitter shall be tested with an antenna that is representative

of the type that will be used with the equipment in normal operation.
The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.2.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.
The table was rotated 360 degrees to determine the position of the highest spurious emission.

4. The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, Sweep =
500ms, Taking the record of maximum spurious emission.

6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

8. Taking the record of output power at antenna port.

9. Repeat step 7 to step 8 for another polarization.

10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

11. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG971044-02B

5 List of Measuring Equipment

. . Calibration
Instrument | Manufacturer | Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Rohde & Oct. 29, 2019~ Radiation
Loop Antenna HFH2-Z22 100488 9 kHz~30 MHz | Jan. 07, 2019 Jan. 06, 2020
Schwarz Jan. 03, 2020 (03CH12-HY)
CBL 6111D & o
) Oct. 29, 2019~ Radiation
Bilog Antenna TESEQ 00800N1DO1N| 41912 & 05 | 30MHz~1GHz | Feb. 12, 2019 Feb 11, 2020
06 Jan. 03, 2020 (03CH12-HY)
SCHWARZBE Oct. 29, 2019~ Radiation
Horn Antenna BBHA 9120D | 9120D-1328 | 1GHz ~ 18GHz | Nov. 09, 2018 Nov. 08, 2019
CK Oct. 30, 2019 (03CH12-HY)
SCHWARZBE Jan. 02, 2020~ Radiation
Horn Antenna BBHA 9120D | 9120D-1328 | 1GHz ~ 18GHz | Nov. 14, 2019 Nov. 13, 2020
CK Jan. 03, 2020 (03CH12-HY)
SCHWARZBE Oct. 29, 2019~ Radiation
Horn Antenna BBHA 9120D | 9120D-1522 | 1GHz ~ 18GHz | Sep. 19, 2019 Sep. 18, 2020
CK Jan. 03, 2020 (03CH12-HY)
SHF-EHF Horn | SCHWARZBE BBHA917058 Oct. 29, 2019~ Radiation
BBHA 9170 18GHz ~ 40GHz| Dec. 05, 2018 Dec. 04, 2019
Antenna CK 4 Oct. 30, 2019 (03CH12-HY)
SHF-EHF Horn| SCHWARZBE BBHA917058 Jan. 02, 2020~ Radiation
BBHA 9170 18GHz ~ 40GHz| Dec. 10, 2019 Dec. 09, 2020
Antenna CK 4 Jan. 03, 2020 (03CH12-HY)
. Oct. 29, 2019~ Radiation
Preamplifier | COM-POWER PA-103 161075 10MHz~1GHz | Mar. 25, 2019 Mar. 24, 2020
Jan. 03, 2020 (03CH12-HY)
. JPA00101800- Oct. 29, 2019~ Radiation
Preamplifier Jet-Power 1601180002 | 1GHz~18GHz | Aug. 01, 2019 Jul. 01, 2020
30-10P Jan. 03, 2020 (03CH12-HY)
. Oct. 29, 2019~ Radiation
Preamplifier EMEC EM18G40G 060715 |18GHz ~ 40GHz| Dec. 06, 2018 Dec. 05, 2019
Oct. 30, 2019 (03CH12-HY)
- Jan. 02, 2020~ Radiation
Preamplifier EMEC EM18G40G 060715 |18GHz ~ 40GHz| Dec. 13, 2019 Dec. 12, 2020
Jan. 03, 2020 (03CH12-HY)
EMI Test Rohde & Oct. 29, 2019~ Radiation
. ESU26 100390 20Hz~26.5GHz | Dec. 26, 2018 Dec. 25, 2019
Receiver Schwarz Oct. 30, 2019 (03CH12-HY)
. Jan. 02, 2020~ Radiation
Agilent N9038A(MXE) [MY53290053| 20Hz~26.5GHz | Jan. 23, 2019 Jan. 22, 2020
Jan. 03, 2020 (03CH12-HY)
. Rohde & Jan. 02, 2020~ Radiation
Signal Analyzer FSV40 101756 40GHz Aug. 13, 2019 Aug. 12, 2020
Schwarz Jan. 03, 2020 (03CH12-HY)
Signal Rohde & Oct. 29, 2019~ Radiation
SMB100A 175727 100kHz~40GHz | Dec. 23, 2018 Dec. 23, 2019
Generator Schwarz Oct. 30, 2019 (03CH12-HY)
Signal Rohde & Jan. 02, 2020~ Radiation
SMF100A 101107 100kHz~40GHz | Aug. 27, 2019 Aug. 26, 2020
Generator Schwarz Jan. 03, 2020 (03CH12-HY)
Oct. 29, 2019~ Radiation
Hygrometer TECPEL DTM-303B TP161243 N/A May 11, 2019 May 10, 2020
Jan. 03, 2020 (03CH12-HY)
HUBER + SUCOFLEX Oct. 29, 2019~ Radiation
RF Cable 0058/126E 30M-18G Mar. 13, 2019 Mar. 12, 2020
SUHNER 126E Jan. 03, 2020 (03CH12-HY)
HUBER + SUCOFLEX Oct. 29, 2019~ Radiation
RF Cable 505134/2 30M~40GHz | Feb. 26, 2019 Feb. 25, 2020
SUHNER 102 Jan. 03, 2020 (03CH12-HY)
HUBER + SUCOFLEX Oct. 29, 2019~ Radiation
RF Cable 800740/2 30M~40GHz | Feb. 26, 2019 Feb. 25, 2020
SUHNER 102 Jan. 03, 2020 (03CH12-HY)
TEL : 886-3-327-3456 Page Number 1 20 of 22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG971044-02B

. . Calibration
Instrument | Manufacturer | Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Control Turn Oct. 29, 2019~ Radiation
Controller EMEC EM1000 N/A N/A N/A
table & Ant Mast Jan. 03, 2020 (03CH12-HY)
Oct. 29, 2019~ Radiation
Antenna Mast EMEC AM-BS-4500-B N/A Im~4m N/A N/A
Jan. 03, 2020 (03CH12-HY)
Oct. 29, 2019~ Radiation
Turn Table EMEC TT2000 N/A 0~360 Degree N/A N/A
Jan. 03, 2020 (03CH12-HY)
. E3 Oct. 29, 2019~ Radiation
Software Audix RK-000989 N/A N/A N/A
6.2009-8-24 Jan. 03, 2020 (03CH12-HY)
GSM/ GPRS
/WCDMA/ LTE
Base Station . FDD/TDD with Conducted
Anritsu MT8821C |6201664755 Mar. 03, 2019 | Jan. 11, 2020 | Mar. 02, 2020
(Measure) 44) /LTE-3CC (THO5-HY)
DLCA,2CC
ULCA
Spectrum Rohde & Conducted
FSV40 101749 10Hz~30GHz | Jan. 21, 2019 | Jan. 11, 2020 | Jan. 20, 2020
Analyzer Schwarz (THO5-HY)
Temperature . . Conducted
ESPEC SH-641 92013720 -40°C~90C Sep. 02, 2019 | Jan. 11, 2020 | Sep. 01, 2020
Chamber (THO5-HY)
Programmable 1v~20V Conducted
GW Instek PSS-2005 EL890089 Feb. 21, 2019 | Jan. 11, 2020 | Feb. 20, 2020
Power Supply 0.5A~5A (THO5-HY)
20dB 25W
) SMA Conducted
Coupler Warison o #A 1-18GHz Jan. 14, 2019 | Jan. 11, 2020 | Jan. 13, 2020
Directional (THO5-HY)
Coupler
TEL : 886-3-327-3456 Page Number 1 21 of 22
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seanran cas.  FCC RADIO TEST REPORT Report No. : FG971044-02B

6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 336
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)

Measuring Uncertainty for a Level of 3.70
Confidence of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)

Measuring Uncertainty for a Level of 3.08
Confidence of 95% (U = 2Uc(y)) )
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SPORTON LAB.

e e FCC RADIO TEST REPORT

Report No. : FG971044-02B

Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power) |

LTE Band 14 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset 5 Im:nex m Mod Lowest Middle Highest
10 1 0 0|4]|7 22.71
10 1 5 o417 22.70
10 3 0 0|4|7 QPSK 22.89
10 3 3 o417 22.70
10 6 0 0|4|7 21.68
10 1 0 o417 22.98
10 1 5 0|4|7 22.89
10 3 0 o417 16-QAM 22.86
10 3 3 0|4]|7 22.84
10 6 0 o417 21.01
5 1 0 02| 3 22.76 22.71 22.60
5 1 5 0213 22.76 22.69 22.59
5 3 0 023 QPSK 21.95 21.88 21.79
5 3 3 023 21.73 21.66 21.56
5 6 0 023 21.74 21.70 21.56
5 1 0 0|23 23.18 23.10 23.01
5 1 5 023 23.13 23.07 23.00
5 3 0 o2 3 16-QAM 21.97 21.94 21.77
5 3 3 0|23 21.95 21.90 21.76
5 6 0 0|23 21.02 20.91 20.94

Al-1of1
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LTE Band 14

Peak-to-Average Ratio

Mode LTE Band 14 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.99 5.57 5.54 5.59 PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number 1 Al4-1 of 23

FAX : 886-3-328-4978




e’ FCC RADIO TEST REPORT Report No. : FG971044-02B

SPORTON LAB.

LTE Band 14 / 10MHz / QPSK
Middle Channel/ 1RB Middle Channel / Full RB

Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
o
0.0 i 5 0.0
i 5 5 3
Y 3 N
Y S Y 5
1E4 - 1E4 —
% X | X
| | \
| y
1E 1E
CF 793.0 MHz Mean Pwr + 20.00 dB CF 793.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pase | | Mean | Peak | crest | 10% | 105 | opa% | 01% |
Trace 1 19.05 dBm 24.61 dBm 5.56 dB 2.58 dB 4.32 dB 4.99 dB Trace 1 18,51 dBm 24,57 dBm 6.06 dB 2.46 dB 4.67 da
— _— I ——
[ L il ]

Date: 11.JAN 2020 10:08:54

LTE Band 14 / 10MHz / 16QAM
Middle Channel/ 1RB Middle Channel / Full RB

Date: 11.JAN 2020 10:10:12

E i Spectrum i
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
AN = B
X J =
0. 5 0. <
N B , ¢
\\ 1 1
1E- \ T 1E- T
1E - 1E
CF 793.0 MHz Mean Pwr + 20.00 dB CF 793.0 MHz Mean Pwr + 20.00 dB
c 'y Cumulative Distri Function Somples: 130000 c 'y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.33 dBm 25,05 dém 5.72 d8 3.04 dB 4.70 dB 74 0B Trace 1 [ 18,57 dBm 24,68 dim 5.11 d8 2.46 d8 4.72 dB 5.53 d8 5.91 de
e e
BREREEE N

Date: 11.JAN 2020 10:03:28

Date: 11.JAN 2020 10:12:31
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FCC RADIO TEST REPORT

Report No. : FG971044-02B

26dB Bandwidth

Mode LTE Band 14 : 26dB BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 1.32 1.36 - - - - -
Middle CH - - - - 1.30 1.42 1.78 1.78 - - -
Highest CH - - - - 1.40 1.43 - - - - -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG971044-02B

LTE Band 14

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.95 dBm) ™M1[1] 17.04 dBm)
L 788.41200 MHZ| M 788.33200 MHZ|
= nd 26.00 dB @ 1w nd 26.00 dB
104 B 1.319000000 MHz| 10 4 i - B 1.359000000 MHz
Q factor 597.9) i Q factor 580.2
o4 0d ;‘
10 df 04 I\; L
204 20d
| \
a0 30 P s
~ -‘ \J —
e WA o ¥ o
A 17 - N VWA,
AL \J"‘v / ,J‘\J\‘ R e "V 17 e [ | . f\q.:’J\\
50 d . -S0d 7
-6 df -60 di
CF 790.5 MHz 1001 pts Span 10.0 MHz CF 790.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
M1 1 788B.412 MHz 18.95 dBm nd@ down 1.319 MH2 M1 7BB.332 MHz 17.04 dBm nd@ down 1,359 MHZ
T 1 788.112 MHz -6.68 dBm nd8 26.00 dB TL L 7BB.092 MHz -9.52 dBm n 26.00 dB
T2 1 789.431 MHz -6.27 dBm Q factor 597.9 T2 1 7B9.451 MHz -9.32 dBm Q factor 580.2

L I

Date: 11.JAN 2020 01:00:33

J

L U

DCate: 11.44M.2020 01.05.43

J

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.16 dBm) ™M1[1] 17.48 dBm)
790.80200 MHz ML 790.80200 MHZ]
= nd 26.00 dB @ T. nd 26.00 dB
104 B 1.299000000 MHz| 10 4 J' i B 1.419000000 MHz
Q factor 608.9 i | Q factor 557.5)
|
o o |
-10 df -10 d
204 20d —
s ]
ol A4 \
-0 ekt Eva 7
0 B “ o
R D [ YA
-50 df e -S0d
-6 df -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 790.802 MHz 18.16 dBm nd@ down 1.299 MHz M1 1 790.802 MHz 17.48 dBm nd@ down 1,419 MHZ
T 1 790,642 MHz -8.26 dBm nd8 26.00 dB TL L 790.572 MHz -9.07 dBm nd8 26,00 d8
T2 1 791.941 MHz -9.37 dBm Q factor 608B.9 T2 1 791.991 MHz -7.66 dBm Q factor 557.5
L U J wa L JU J

Date: 11.JAN 2020 01:34:32

Date: 11.44M 2020 01:33:31

Highest Channel

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 10,70 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.10 dém| mili] 17.26 dBm|
M1 797 43800 MHzZ| 797.61800 MHz
20 ndB A (}'\ N 26.00 dB 20 26.00 dB
104 Bu Al 1.399000000 MHz 104 1.429000000 MHz
ol)!ulur | 570.2 550.3
od + — od
s H2
BUE! g -10d
l |
20 d \I 20 d l
-30 = - -30 o = x
Waad A W, Y
40 df 40 di T4 T MY
Ao i SPWA 7
LA A AT Wl o
s AN of by Aok 2l
st oy
TV
60 d -60 db
CF 795.5 MHz 1001 pts Span 10.0 MHz CF 795.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 787.438 MHz 18.10 dBm ndB down 1,395 MHz ML 757.618 MHz 17.26 dém ndB down 1,429 MHz
TL 1 796.509 MHz -8.54 dBm nds 26.00 dB TL L 796,499 MHz -9.54 dBm nds 26.00 d&
T2 1 757.908 MHz -7.42 dBm Q factor 570.2 T2 1 757.528 MHz -8.53 dBm Q factor 556.3
L I ) - L )i ) L

Date: 11.J4N 2020 09.43:43

Cate: 11.J4N.2020 09.46:59
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samons. FCC RADIO TEST REPORT Report No. : FG971044-02B

LTE Band 14

Spectrum t"‘? Spectrum =
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
‘ ™M1[1] 20.02 dBm)| . ™M1[1] 19.67 dBm)
780.8640 MHz| - 789.4640 MHz
20 d8 X 20 d8 =
A ndB 26.00 dB e ndB 26.00 dB
g / \ Bw 1.778000000 MHZz 104 / \ Bw 1.778000000 MHzZ
- il Q factor 443.6) - ) 1 Q factor +44.0
0d8 ¢ 0 d i Jl
¥ 1 ¥
10 dBm T -10 dem: "
| | 1
|
20 dBm } T 20 deém | +
P — / Ay
-30 dBm -30 dém ya
e [y o
i~ \ A
-40 dBm / ] 40 dBm—=
- TAVARY S T A TN N [ A e 2
= 50 dBm e =
-60 dBm 60 dim
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 78B.854 MRz 20.02 dBm nd8 down 1,778 MHz ML 789,454 MHZ 19.67 dam nd8 down 1,778 WHz
TL 1 786.325 MHz -4.78 dBm nd8 26.00 dB T1 L 7BB.325 MHz -5.68 dBm nd8 26.00 dB
T2 1 790.103 MHz -6.16 dBm Q factor 443.6 T2 1 790.103 MHz -5.26 dBm Q factor 444.0
L JL J JL J
Date: 11.JAN.2020 10:05:10 Date: 11.JAM.2020 10:00:37
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Report No. : FG971044-02B

Occupied Bandwidth

Mode LTE Band 14 : 99%0BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 1.20 1.20 - - - - -
Middle CH - - - - 1.15 1.19 1.42 1.42 - - -
Highest CH - - - - 1.19 1.20 - - - - -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG971044-02B

LTE Band 14

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I ]

Date: 11.JAN 2020 01:00:26

L U ]

DCate: 11.44M.2020 01.05.36

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1843 dBm) ™M1[1] 1898 dBm)
0 1] 7808.81200 MH?Z| - [ 780.85200 MHz
. Oce Bw 1.198601199 MHz ¥ Oce Bw 1.198801199 MHz
10d 104d
od od
-10 f‘ -10 d
|
20 d 20 di 1
Ir ‘
g A ) ~
-30 - = ] -30 - C
v v Dy
40 Bt ed e 404 ey .
S0y T B AP N
50 d - A = \ 50d B R
-60 d 60 d
CF 790.5 MHz 1001 pts Span 10.0 MHz CF 790.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 788.812 MHz 18.43 dam ML 7BE.352 MHZ 18.38 dBm
TL 1 788.2023 MHz 8.65 dBm Oce Bw 1.198301199 MHz TL L 788.17233 MHz 7.59 dam Oce Bw 1.198801199 MHz
T2 1 789.4011 MHz 8.89 dam T2 1 789.37113 MHz 9.22 dom

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L it J -

Date: 11.JAN 2020 01:34:25

L U ]

DCate: 11.4AN.2020 01:33:24

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 17.85 dBm) ‘ 18.00 dBm)|
0 M1 791.69100 MH?Z| - " 791.12200 MHZ]
Yy Occ B 1148851149 MHz vy ‘x\‘f\_ﬁ,\‘ 1.188811189 MHz
10d + 10d -
T T
o4 L 0 di \
! \ [
-10 df T | -10 d
[ [
204 + 20d —
~ Y -\ ﬁ o,
- A/ NS !
A\ 7 %
o e - - <
, g - 1= v P,
AT N
50 d T 50 d e
60 d -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 791,691 MHz 17.85 dam ML L 791.122 WAz 18.00 dam
T 1 790.72228 MHz 10.23 dBm Oce Bw 1.148351149 MHz TL L 790.69231 MHz .63 dBm Oce Bw 1.188811189 MHz
T2 1 791.87113 MHz 8.07 dam T2 1 79188112 MHz 7.41 dam

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

L ) ]

Date: 11.J4N.2020 09.43:35

L )i ]

Cate: 11.J4N.2020 09.59.18

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 19.24 dBm| mili] 16.55 dBm|
20 M1 797 67800 MHzZ| - e 796.77900 MHz
Occ By~ \‘7\ 1.188811189 MHz 1.198801199 MHZ|
L
10 d - - 10 d 4
T X
od ! . 0d \
\ 1
10 d | 10 d I‘
20 df JI 20 df rl \L
30 Waaw. oy 30 W
- W a \
ad | — . -40 df i ok A
o A P v A e
g : e e
60 d -60 db
CF 795.5 MHz 1001 pts Span 10.0 MHz CF 795.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 787.678 MHz 19.24 dBm ML 796.779 MHz 16.55 dBm
TL 1 796.62887 MHz 7.08 dBm Oce Bw 1.188811189 MHz TL 1 796.5989 MHz 6.94 dBm Oce Bw 1.198801199 MHz
T2 1 797.81768 MHz .43 dbm T2 1 797.7977 MHz 5.00 dém

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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LTE Band 14

Spectrum t"‘? Spectrum =
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
" ™M1[1] 20.64 dBm)| o ™M1[1] 20.76 dBm)|
20 g8 ¥ 789.5830 MHzZ| 20 d8 Y 789.9640 MHz
W, i Occ B 1.418581419 MHz =i Occ B 1.418561419 MHZ
i T{ 12
104 + ; 104 4 ¢
i / \
o8 ! o o / |
/ ' |
-10 dam T -10 dém: ‘l
/ ‘ |
20 dBm + 20 dem { s
s vy — \
-30 dBm -30 dém . y
~\ e .y e
a0 dBm— NN 40 dem Vi e AV I
Wl P Ay oA — o 1 L A e s o]
50 dBm e e m— 56 dem o X -
-60 dBm -60 dBm
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 789,583 MHz 20,64 dBm ML 789,364 MHZ 20,78 dBm
TL 1 788.5045 MHz 9.18 dBm Oce Bw 1.418561419 MHz T1 L 7BB.5045 MHz 8.63 dem Occ Bw 1416581419 MHz
T2 1 789.9231 MHz 9.96 dam T2 1 789.9231 MHz 8.23 dam
L JL J JL J
Date! 11.JAN.2020 10.05:01 Date: 11.JAN.2020 10:0018

TEL : 886-3-327-3456 Page Number 1 Al4-8 of 23
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG971044-02B

Conducted Band Edge

LTE Band 14 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

He

um

Ref Level 30.00 dBm  Offset 10.70 dB Mode Auto Sweep

SGL Count 100/100

um

Ref Level 20,00 dém Offset 10.70 db
SGL Count 100/100

Mode Auto Sweep

Date: 11.JAN 2020 01:17:30

@1 AvgPwr (@1 fvgPwr
Limit §heck PAES Limit Gheck PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 ghifie_§PURIOUS LINE 4BS PASS
10 dem 10dBm |ﬂ
d8 0 dem J
-10 dBm \ -10 dBm /
-20 derm: N -20 dem 4
on i
SRRIBUS_ INE ABS_ ) SPURIOUS_LINE_ABS _ l‘
-40 dBm J ’L -40 dBm
v \
4 - ‘ SR L l
-60 dBm 50 dBm
Start 758.0 MHz 5005 pts Stop 805.0 MHz Start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
758.000 MHz 769.000 MHz 100,000 kHz 759,04345 MHz -49.78 dBm -14.78 dB 758.000 Mz 265.000 Mz 100.000 Wiz 258 80452 T —50.54 o =TT
769.000 MHz 775,000 MHz 6.250 kHz 77005794 MHz -61.11 dém -48.11 d& 769.000 MHz 775,000 MHz & 250 ke 69.66234 MHz 62.07 dBm 2907 db
775.000 MHz 788,000 MHz 100,000 kHz 78798052 Mz -31.79 dém -18.79 d& 775.000 MHz 788.000 MHz 100.000 kHz 767.60390 MHz -50.90 dém -37.90 d8
788.000 MHz 799.000 MHz 100.000 kHz 788.31318 MHz 14.48 dBm -15.52 dB 786.000 MHz 799,000 MHz 100000 kHz 707 54286 MHe 1377 dom 1693 db
799.000 MHz 805,000 MHz 6,250 kHz 804,20579 MHz -60.99 dBm -25.99 d8 299.000 MHz 505,000 Mz 8250 ke 735 18001 Mis 56 56 dbm 2456 b
T
)i - i t o

Date: 11.JAN 2020 09:56:24

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Sp

um

Ref Level 30.00 dBm  Offset 10.70 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém  Offset 10.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit §heck PAES Limit ¢heck PABS
o0 dh’_uu sPURIOUS ) INE_ABS PABS 20 dh”‘.‘n SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
0dg rj‘ 0 dBm {lﬁ
-10 d8m ] -10 deém I
-20 d8m -20 dem ‘
SPURIOUS_LINE_ABG_ j SPURIOUS_LINE_ABS_
-40 dBm - \u\ 40 dbm # l\_ﬁ
o o W L
-60 dBm r— ] |[[ 50 dBm g
Start 758.0 MHz 5005 pts Stop 805.0 MH2 Start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Range Low RangeUp | RBW | Frequency | PoweraAbs | Alimit |
758.000 MHz 769.000 MHz 100.000 kHz 759.57652 MHz -49.72 dBm ~14.72 dB 756.000 MHzZ 769.000 MHz 100.000 kHz 761.56593 MHz ~50.87 dbm -15.87 db
769.000 MHz 775,000 MHz 6.250 kHz 771,23876 MHz -60.91 dBm -47.91 dB 769.000 MHz 775.000 MHz 6.250 kHz 772.32967 MHz -61.89 dBm -49.89 dB
775.000 MHz 788,000 MHz 100.000 kHz 78796753 MHz -35.86 dBm -22.86 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.27922 MHz -50.92 dBm -37.92 dB
788.000 MHz 799.000 MHz 100.000 kHz 788.92857 MHz 6.45 dBm -23.54 dB 788.000 MHz 799.000 MHz 100,000 kHz 796.89560 MHz .44 dbm _24.56 dB
799.000 MHz 505.000 MHz 6.250 kHz 802,09590 MHz -60.02 dém -25.92 d8 799.000 MHz 805.000 MHz 6.250 kHz 799.02697 MHz -57.68 dBm -22.68 dB
T
) v I ( >

Date: 11.JAN. 2020 01:02:30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG971044-02B

LTE Band 14 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

He

um

um

Ref Level 30.00 dBm  Offset 10.70 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém Offset 10.70 db
SGL Count 100/100

Mode Auto Sweep

Date: 11.JAN 2020 01:08:06

@1 AvgPwr (@1 fvgPwr
Limit §heck PAES Limit Gheck PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 ghifie_§PURIOUS LINE 4BS PASS
10 dem 10dBm lﬂ
d8 0 dem J
-10 dBm \ -10 dem /
-20 derm: -20 dem A
f I |
wEHFlnuE LINE_ABS_ | SPURIOUS_LINE_ABS_ \
40 dBm ’/" \J\ -40 dem \
] I A ‘ S0 dRm
-60 dBm -60 dem L‘\.
Start 758.0 MHz 5005 pts Stop 805.0 MHz | ||(Start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
___Range Low Range Up__| RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Fraquency | Powerabs | Alimit |
£50.000 MHZ 169.000 bz 100.000 kHz 759,60989 MH2 -49.76 dBm -14.76 d8 756.000 MHz 769.000 MHz 100.000 kHz 766.77473 MHz -50.687 dBm -15.87 dB
769.000 MHz 775,000 MHz 6.250 kHz 774,13986 MHz -60.94 dém -47.94 d& 769.000 MHz 775,000 MHz & 250 ke 7439760 MHe 62 21 dBm 2921 dp
775.000 MHz 788,000 MHz 100,000 kHz 78799351 MHz -30.38 dém -17.38 d& 775.000 MHz 788.000 MHz 100.000 kHz 764.07143 MHz -50.85 dBm -37.85 dB
788.000 MHz 799.000 MHz 100.000 kHz 788.33516 MHz 14.88 dBm -15.12 dB 786.000 MHz 799,000 MHz 100000 kHz 707 56484 MHe 13.61 dbm ~16.39 db
799.000 MHz B0S.000 MHz 6.250 kHz 801.14885 MHz -60.67 dém -25.87 dB& 799.000 MHz 805.000 MHz £.250 kHz 799.06893 MHz -59.18 dBm -24.18 dB
T
Il - i 1 )

Date: 11.JAN 2020 08:52:01

Lowest Band Edge /Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 10.70 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém  Offset 10.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Fheck PAES Limit ¢heck PABS
o0 dh’_uu sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
o de rﬂ‘ 0 dem {{*ﬂ
-10 dBm - -10 dBm l
-20 d8m -20 dem ‘
SPURIOUS_LINE_ABS_ j SPURIOUS_LINE_ABS_
-40 dBm /y \ 40 dBm r L\\
e P ‘ S0.dRm -
-60 dBm -60 dBm L—
bt S|
Start 758.0 MHz 5005 pts Stop 805.0 MHz | |['start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
758.000 MHz 769,000 MHz 100.000 kHz 76184066 MHz -49.77 dBém -14.77 d& 758.000 MHz 769.000 MHz 100.000 kHz 758.91758 MHz -50.93 dBm -15.93 dB
769.000 MHz 775,000 MHz 6.250 kHz 772,15584 MHz -60.76 dBm -47.76 dB 769.000 MHz 775.000 MHz 6.250 kHz 77191009 MHz -62.14 dBm -49.14 dB
775.000 MHz 788,000 MHz 100.000 kHz 78798052 MHz -36.62 dBm -23.62 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.70779 MHz -50.90 dBm -37.90 dB
788.000 MHz 799.000 MHz 100.000 kHz 788.73077 MHz 5.48 dBm -24.52 dB 788.000 MHz 799.000 MHz 100,000 kHz 707,12637 MHz 4.48 dBm 25,50 dB
799.000 MHz 805,000 MHz 6.250 kHz 803.04296 MHz -60.94 dém -25.94 dB 799.000 MHz 805.000 MHz 6.250 kHz 799,04496 MHz -56.10 dBm -23.10 dB
\
) v I ( >
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samonias. FCC RADIO TEST REPORT

Report No. : FG971044-02B

LTE Band 14 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spectrum e[| Spectrum T
Ref Level 30.00 dbm  Offset 10,70 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit ¢heck PAES
20 dbipe_§PURIOUS |INE ABS ; 20 dhie _$PURIOUS_LINE_ABS PABS
10 dem 10 d8 ﬁ
ode 0de H
-10 d8m -10 dB ] I
-20 dBm \‘ -20 de /
e I [
SPURIOUS_LINE_ABS_ } l SPURIOUS_LINE_f8S ‘ \
-40 dém | ~40 dB
S Wy
S04t e -50.dR Fo
-60 dBm ’| } 60 de ‘
brtsmrrsmtatmsims \ [eer—— —— T
Start 758.0 MHz 5005 pts Stop B05.0 MHz Start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 762,70879 MHz -50.94 dBm -15.94 dB 753.000 MHz 769,000 MHz 100.000 kHz 766,64236 MHz -50.95 dBm -15.05 dB
769,000 MHz 775,000 MHz 6,250 kHz 771,34066 MHz -62.00 dBm -49.00 d& 769.000 MHz 775.000 MHz 6.250 kHz 773.48052 MHz -62,08 dBm -49.08 db
775.000 MHz 788.000 MHz 100.000 kHz 786.16234 MHz -43.10 dBm -30.10 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.86364 MHz -42.58 dBm -29.69 dB
788.000 MHz 799.000 MH2 100.000 kHz 788.79670 MHz 12.65 dBm -16.35 dB 788.000 MHz 799.000 MHz 100.000 kHz 789.68681 MHz 13.66 dBm -16.34 dB
799.000 MHz 305,000 MHz 6,250 kHz 800,41159 MHz -61.94 dBm -26.94 dB 790,000 MHz 805.000 MHz 6,250 kHz 802.14386 MHz -61.99 dBm -26.09 dB
- — -
Jj [1] [_] L il ] A

Date: 11.JAN. 2020 10:09:46

Date: 11 JAN 2020 10:20:43

J

Band Edge / Full RB

Spectrum I

Ref Level 30.00 dem  Offset
SGL Count 100/100

10.70 dB

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck
o0 dH‘HE PURIOUS JINE ABS

PA
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oo
v 0

10 dBm

0 dBm

-10 dBm

-20 dBm

20 Ao

| SPURIOUS_LINE_ABS_
-40 dem

=50 dAm

-60 dBm

Start 758.0 MHz

5005 pts

Stop 805.0 MHz

Spurious Emissions
Range Low | Range Up

RBW

Frequency

| Power Abs | ALimit |

758.000 MHz 769.000 M
769,000 MHz 775.000 M
775.000 MHz 788,000 M
788,000 MHz 759,000 M
799,000 MHz 805,000 M

Hz
Hz
Hz
Hz
Hz

100.000 kHz
6.250 kHz
100.000 kHz
100,000 kHz
6.250 kHz

761.86264 MHz
773.37862 MHz
787.95455 MHz
788.90659 MHz
802.59341 MHz

-50.88 dBm -15.88 dB
-62.15 dém -49.15 dB
-42.63 dBm -29.63 db

5.22 dBm -24.78 db
-61.89 dBm -26.89 db

T

L

J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG971044-02B

LTE Band 14 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Sp um e[| Spectrum =
Ref Level 30.00 dbm  Offset 10.70 db Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit ¢heck PAES
20 dbipe_§PURIOUS |INE ABS 20 dhie _$PURIOUS_LINE_ABS PABS
10 dem 10 d8 lh
ode 0de H
-10 dBm J -10d8 J‘
-20 dBm -20 de |
e ] [
SPURIOUS_LINE_ABS_ ! l SPURIOUS_LINE_f8S J ‘,\
-40 dém l\‘ ~40 dB \
50, B M \// n‘-n =nda ﬂfu e
-60 dBm } 60 de ‘
e e - [em—————— "
Start 758.0 MHz 5005 pts Stop B05.0 MHz Start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 768.12637 MHz -50.88 dBm -15.88 di 753.000 MHz 769,000 MHz 100.000 kHz 765,92857 MHz -50.91 dém -15.01 dB
769.000 MHz 775,000 MHz 6,250 kHz 769,11089 MHz -62,12 dBm -49.12 d& 769.000 MHz 775.000 MHz 6.250 kHz 77222178 MHz -62.06 dBm -49.06 dB
775.000 MHz 788.000 MHz 100.000 kHz 786.12338 MHz -42.80 dBm -29.80 d& 775.000 MHz 788.000 MHz 100.000 kHz 787,90260 MHz -41,30 dBm -28.30 dB
788.000 MHz 799.000 MH2 100.000 kHz 788.73077 MHz 13.84 dBm -16.16 dB 788.000 MHz 799.000 MHz 100.000 kHz 789.65385 MHz 13.71 dBm -16.29 dB
799.000 MHz 305,000 MHz 6,250 kHz 799,33267 MHz -62.04 dBm -27.04 dB 709,000 MHz 805.000 MHz 6,250 kHz 802,50040 MHz -62.10 dBm -57.10 dB
- — -
Il a - ( ) ) -

Date: 11.JAN. 2020 10:14.01

Date: 11 JAN 2020 10:18:30

Band Edge / Full RB

Spectrum I

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Auto Sweep
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-10 dBm

-20 dBm
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| SPURIOUS_

-40 dBm

LINE_ABS_
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-60 dBm

Start 758.0 MHz

5005 pts Stop 805.0 MHz
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Range Low | Range Up

| RBW | Frequency | Power Abs | ALimit |

758.000 MHz
769,000 MHz
775.000 MHz
788,000 MHz
799,000 MHz

769.000 MHz
775,000 MHz
788,000 MHz
759,000 MHz
805,000 MHz

100.000 kHz
6.250 kHz
100.000 kHz
100,000 kHz
6.250 kHz

763.22527 MHz
771.13686 MHz
787.96753 MHz
789.55495 MHz
802.44356 MHz

-50.93 dBm
-61.95 dBm
-42.84 dBm

4.31 dBm
-61.61 dBm

-15.93 dB
-48.95 db
-29.84 db
-25.69 db
-26.61 dB

T

L

] [

Date A4 AN D020 A0 0D 07

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 Al4-1

2 of 23



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG971044-

02B

Conducted Spurious Emission

LTE Band 14 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectr

Spec

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp

(@1 Avgpwr
Limit Tmrk PAES Limit (thrnk
ne $SPURIOUS_LINE_ABS PABS ne _$PURIOUS_LINE_ABS
-10 GRS -10 déf—
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 dB -30 dBm
40 dBm -40 dBm
. .
50 98 S e = - 50 gBm - = M
L "
70 de -70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz | |[[ start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  Range Up RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 7E8.000 MHz 100.000 kHz 305.00145 MHz ~49,55 dbm ~36.55 dB 30,000 MHz 756.000 MHz 100.000 kHz 304.36382 MHz -17.08 dBm 4,08 d&
805.000 MHz 1.000 GHz 100.000 kHz 971.78786 MHz -56.31 dbm -43.31 dB 805,000 MHz 1,000 GHz 100.000 kHz 971.78786 MHz -55.92 dBm -42.92 db
1.000 GHz 3.000 GHz 1.000 MHz 1.18270 GHz -35.06 dBm -22.06 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.18270 GHz 35,06 dBm -22.06 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.53780 GHz -42,79 dBm -29.79 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.52430 GHz -42,97 dBém -20.97 d&
—_—
{ 1 J L] ( )| J L]
Date: 11.JAN.2020 01:13:14 Date: 11.JAN 2020 01:10:06
Spectrum e Spec I:Iv?
Ref Level 0.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit rtm-k
10 rﬁ'r}\" "I—'IIRI[]H.\' INE_ABS PABS 10 éé%ﬂ sPURIOUS. INE_ABS
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-20 dBr -20 aBm
30 d8 -30 dBm
-40 dBm -40 dBm
vy R e aa e PRSP e
0 [ P it b e el sttt 50.dem e T NN SN g
-50 gBm E n
i "
70 d8 70 dBm
-80 dBm -80 dBm
-00 dem -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 7E8.000 MHz 100.000 kHz 305.81909 MHz ~33.49 dBm ~20.,49 dB 30,000 MHz 756.000 MHz 100.000 kHz 305.45527 MHz -20.50 dBm -7.50 d&
805.000 MHz 1.000 GHz 100.000 kHz 850.26612 MHz -54.87 dbm -41.87 dB 805,000 MHz 1,000 GHz 100.000 kHz 971.78786 MHz -56.89 dBm -43.85 db
1.000 GHz 3.000 GHz 1.000 MHz 1.18770 GHz -47.25 dBm -34.25 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.18670 GHz -35.98 dBm -22.88 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.54530 GHz -42.88 dBm -29.88 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.55129 GHz -43.03 dBm -30.03 d&
( ) J - ( Il ] i
Date: 11.JAN.2020 01:25:35 Date: 11.JAN.2020 01:32:59
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG971044-02B

LTE Band

14 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectr

Spec

Date: 11.JAN 2020 09:42:19

Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 10,70 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Tmrk PAES Limit (thrnk
10 CHH’\P ‘PIIRHJH.\ INE_ABS PABS 10 Aé%v IP\IR[()HS INE_ABS
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 de -30 dBm
B -40 dBm 1
I P sy I P a e ma
B JT IS =W ittt i s -50 dBm 1 B NN s Vi i sttt
.l P
70 dg -70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz | |[[ start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 7E8.000 MHz 100.000 kHz 308.36582 MHz ~24.65 dBm -11.65 dB 30,000 MHz 756.000 MHz 100.000 kHz 308.36582 MHz -25.94 dBm -12.94 dB
805.000 MHz 1.000 GHz 100.000 kHz 850.36357 MHz -56.95 dBm -43.95 dB 805,000 MHz 1,000 GHz 100.000 kHz 971.78786 MHz -57.42 dBm -44.42 db
1.000 GHz 3.000 GHz 1.000 MHz 1.19570 GHz -40.98 dBm -27.98 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.19570 GHz -38.97 dBm -25.87 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.54480 GHz -44.04 dBm -31.04 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.55779 GHz -43.91 dBm -30.91 dg
{ 1 J L] ( )| J L]

Date: 11 JAN 2020 08:40:02

LTE Band

14 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

pec

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit rtm-k
ine SPURIOUS. INE_ABS PABS ne JRIOUS INE_ABS
-10 difE -10 deiE—
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 8 -30 dBm
-40 gBm -40 dBm
PRGN PRI o,
50 =y P S0 gBm — e
A T
70 d8 70 dBm
-80 dBm -80 dBm
-00 dem -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 7E8.000 MHz 100.000 kHz 304.36382 MHz ~27.02 dbm -14.02 dB 30,000 MHz 756.000 MHz 100.000 kHz 304.36382 MHz -18.02 dBm -5.02 d&
805.000 MHz 1.000 GHz 100.000 kHz 971.78786 MHz -57.41 dBm -44.41 dB 805,000 MHz 1,000 GHz 100.000 kHz 850.26612 MHz -56.89 dBm -43.85 db
1.000 GHz 3,000 GHz 1.000 MHz 1.18370 GHz -37.76 dBm -24.76 dB 1,000 GHz 3,000 GHz 1.000 MHz 1.18370 GHz -34,35 dBm -21.85 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.52830 GHz -44.27 dBm -31.27 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.54130 GHz -44.,17 dBm -31.17 db
( ) J ( ) ] [ i
Date: 11.JAN.2020 10:11:36 Date: 11.JAN.2020 10:15:00
TEL : 886-3-327-3456 Page Number 1 Al4-14 of 23

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG971044-02B

Mask

LTE Band 14 / 5MHz / QPSK

Lowest Channel / 1RB

Spectrum

(=]

Spectrum

Ref Level 30.00 dém _ Offset 10.70 d& Mode Sweep Ref Level 30.00 dbm__Offset 10.70 db Made Sweep
(@ 1Rm Max an
Limit §heck PAES Limit §heck PAES
< 200 < 200
20dB i 20dB PI
10d h 10d |
| l
o H o
\ /
-10 i -10 7
\ [ \
-z0d b -z0d | !
and and |
40 d v _40d o 5
i - -
50 d . - _ 504 [ M
L cial e pe— SUSPNSU NS
60 d 60 d
CF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
T Power 21.79 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz T Power 22.32 dBm T Bandwidth 5.000 MHz RBW 100.000 kHz
Range Lo | Range up | RBW | Frequency | Powerabs | PowerRel | Al | Range Lowe | RangeUp | REBW Frequency |  Power Abs | PowerRel |  Alimit |
-12 500 MHz ~5.000 MHz | 100.000 kHz | 78226348 MHz 44,44 dBm “66.23 OB ~12.500 MHz 75,000 Mz |__100.000 KMz 763.19926 MHz 44,00 dBm “B6.32 dE: 313208
-5.000 MHz -2.500 MHz | 100.000 kHz 7B7.98188 MHz -23.44 dBm -45.23 dB -5.000 MHz 2,500 MHz | 100.000 kHz 7B7.47464 MHz -36.95 dBm -59.27 dB -34.27 dB
2,500 MHz 5.000 MHz | 100.000 kHz | 794.38483 MHz 4424 dBm -66.03 di 2,500 MHz 5.000 MHz | 100.000 kHz 79530072 MHz 4455 dam -66.87 dis 47 d8
5,000 MHz 12,500 MHz | 100.000 kHz | 796.06158 MHz -52.07 dém -73.66 dB -33.85 08 5,000 MHz 12,500 MHz |_100.000 kHz 757.43641 MHz -51.62 dBm -74.14 dbs -35.14 d8
—_—
L Jj J [_EEECEE ] L J{ J [ R ]

Date: 11.JAN.2020 01:1158

Date: 11.JAN.2020 01:18.28

Lowest Channel / Full RB

Spectrum

Ref Level 30.00 dém__Offset 10.70 d8 Mode Sweep
P Mk
Limit §heck PAES
< 200
20db
10 df “""“1
0
-10 ‘ !
-20 d |
a0 d |
A .
-40 — -
o .
o i —
b = T
&0 d
CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 21.26 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Lowe | RangeUp | REBW | __Frequency | Powerabs | PowerRel |  ALimit |
-12,500 MHz 5,000 MHz | 100.000 kHz 785.40942 MHz -47.47 dBm -66.73 db. 33,73 dB
-5.000 MHz 2,500 MHz | 100.000 kHz 787.9B188 MHz -29.24 dBm -50.50 dB -25.50 d8
2,500 MHz 5.000 MHz | 100.000 kHz 78450362 MHz 3,33 dam -70.58 dis ~4553 da
5,000 MHz 12,500 MHz |_100.000 kHz 73551612 MHz -51.79 dim -73.05 b -38.05 d8
i
L JL J

DCate: 11.JAN.2020 01:03.08

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samons. FCC RADIO TEST REPORT Report No. : FG971044-02B

LTE Band 14 / 5MHz / 16QAM

Lowest Channel / 1RB

Spectrum Spectrum
Ref Level 30.00 dém _ Offset 10.70 d& Mode Sweep Ref Level 30.00 dbm__Offset 10.70 db Made Sweep
1Rm Max
Limit §heck PAES Limit §heck PAES
< 200 < 200
20dB 20dB .
“ i
o — o ‘
\ I
10 { -10
-z0d 20 d f ‘k
and - i \
40 d [ 40 d A \_
7 A ]
S - \ e il -
e g T e rearw—— - St e me— S Fo—,
60 d 60 d
CF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
T Power 22.36 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz T Power 22.78 dBm T Bandwidth 5.000 MHz RBW 100.000 kHz
Range Lo | Range up | RBW | Frequency | Powerabs | PowerRel | Al Range Lowe | RangeUp | REBW | __Frequency | PowerAbs | PowerRel | |
-12,500 MHz 5,000 MHz | 100.000 kHz 782.32571 MHz -43.65 dBm -66.02 dB -12.500 MHz 5,000 MHz | 100.000 kHz 783.15928 MHz ~43.64 dBm -66.42 db. dB
-5.000 MHz -2.500 MHz | 100.000 kHz 7B7.98188 MHz -25.15 dBm -47.51 dB -5.000 MHz 2,500 MHz | 100.000 kHz 7B7.40217 MHz -35.28 dBm -58.06 dB dB
2,500 MHz 5.000 MHz | 100.000 kHz | 794.38483 MHz 3,78 dém -66.15 dB 2,500 MHz 5.000 MHz | 100.000 kHz 795.30072 MHz 4429 dam -67.06 dis d8
5,000 MHz 12,500 MHz | 100.000kHz | 796.57754 MHz -51.87 dBm -74.24 dB 5,000 MHz 12,500 MHz |_100.000 kHz 755.55435 MHz 51,89 dBm -74.57 b d8
i i
L JL J L JL J
Date 11.JAN.2020 01:1112 Datel 11.JAN.2020 01:15.08

Lowest Channel / Full RB

Spectrum

Ref Level 30.00 dem__ Offset 10.70 dB Mode Sweep

Limit §heck PAES
< 200
0 db
104d ‘ w
0
]
-20 d ‘l
a0 d
40 £
M
-50 dBm——— e = =
&0 d
CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 20.37 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Lowe | RangeUp | REBW | __Frequency | Powerabs | PowerRel |  ALimit |
-12,500 MHz 5,000 MHz | 100.000 kHz 78548166 MHz -48.01 dBm -68.36 db. 33.39
-5.000 MHz 2,500 MHz | 100.000 kHz 787.9E188 MHz -30.24 dBm -50.61 dB.
2,500 MHz 5.000 MHz | 100.000 kHz 784.43116 MHz 43,58 dam -70.36 dis
5,000 MHz 12,500 MHz |_100.000 kHz 756.38756 MHz -52.11 d8m -72.49 b
L Jj J [ ]

Cate: 11.JAN.2020 01:03:68

TEL : 886-3-327-3456 Page Number : Al4-16 of 23
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG971044-02B

LTE Band 14 / 5MHz / QPSK

Middle Channel / 1RB

Spectrum

(=]

Spectrum

Ref Level 30.00 dém __ Offset 10

.70 dB

Mode Sweep

Ref Level 30.00 dém _ Offset

10.70 dB Mode Sweep

Spectrum Emission Mask
Tx Power 22.43 dBm

Tx Bandwidth 5.000 MHz

Standard: None

RBW 100.000 kHz

Limit §hack PARS Limit §hack PARS
o< 200 o< 200
20 db 20 db H
104 104 il
. . []
/]
-10 -0
-20 d | -20d |
. | . R
30 d ‘l 30 d T
A A \
40 d A 40 d .
¥ J L .
. o .
—— ] ] = = = ——
-6 df -6 df
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 691 pts Span 25.0 MHz

Spectrum Emission Mask
Tx Power 22.35 dBm

Date: 11.JAN.2020 01:27 46

Standard: None

Tx Bandwidth 5.000 MHz

RBW 100.000 kHz

Date: 11.JAN.2020 01:2425

Range Lo | Range up | RBW | __Frequency | Powerabs | PowerRel |  alimit | Range Lov Range Up REBW | _Frequency | Powerabs | PowerRel |  ALimit
-12,500 MHz 5,000 MHz | 100.000 kHz 7B7.54565 MHz -48.89 dBm -71.32dB -36.32 dB -12.500 MHz 5,000 MHz | 100.000 kHz 7B7.54565 MHz ~49.47 dBm -71.62 di -36.82 dB
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz -24.97 dBm -47.40 dB -22.40 dB -5.000 MHz 2,500 MHz | 100.000 kHz 7E9.93841 MHz -36.69 dBm -59.04 dB -34.04 dB
2,500 MHz 5.000 MHz | 100.000 kHz | 79551812 MHz -50,53 dém 7287 di 4797 d8 2,500 MHz 5.000 MHz | 100.000 kHz 795.62681 MHz -50.68 dam -73.03 dis ~+8.03d8
5,000 MHz 12,500 MHz | 100.000 kHz | BD4.78348 MHz -48.77 dBm -71.20 dB -35.20 d8 5,000 MHz 12,500 MHz |_100.000 kHz B01.36760 MHz -51.80 dBm -74.15 b -35.15 08
i i
L JL J L JL

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém__Offset 10.70 d8 Mode Sweep
Limit §heck PAES
< 200
0 db
104d ‘ “1
0
\ !
-20 d |
a0 d l_
-40
o \w
-50 o8 = : o
&0 d
CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 21.23 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Lowe Range U RBW | Frequency | PowerAbs | PowerRel |  Alimit
-12,500 MHz 5,000 MHz | 100.000 kHz 787.87319 MHz -47.27 dBm -68.50 db. -33.50 d8
-5.000 MHz 2,500 MHz | 100.000 kHz 790.4E188 MHz -28.43 dBm -49.67 dB -24.67 d8
2,500 MHz 5.000 MHz | 100.000 kHz 78560920 MHz -50.35 dam 7156 dis 46,53 da
5,000 MHz 12,500 MHz |_100.000 kHz 736.70652 MHz 5211 dBm -73.34 db -39.34 dB
i
L JL J [ICTIT )

Cate: 11.JAN.2020 01:35:02

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG971044-02B

LTE Band 14 / 5MHz / 16QAM

Middle Channel / 1RB

Spectrum

(=]

Spectrum

Ref Level 30.00 dBm

Offset_10.70 d&

Mode Sweep

Ref Level 30.00 dém __Offset 10.70 d& Mode Sweep

1Rm Max

Date: 11.JAN.2020 01:28.42

Date: 11.JAN.2020 01:23.07

Limit §heck PAES Limit §heck PAES
< 200 < 200
20dB 20dB “I
10d 10d h
’ ’ 7]
10 -10
-z0d B -z0d I ‘
and and ‘
/£ N
40 d 40 d
A| -
0 gom— - == ] 50 -
60 d 60 d
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
T Power 22.46 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz T Power 23.08 dBm T Bandwidth 5.000 MHz RBW 100.000 kHz
Range Lo | Range up | RBW | Frequency | Powerabs | PowerRel | Range Lowe | RangeUp | REBW Frequency | Power Abs | PowerRel |
-12 500 MHz -5.000 MHz | 100.000 kHz | 78788166 MHz 48,64 dBm 7109 dé -12,500 MHz -5.000 MHz | 100.000 kHz FB7.76443 MHz 48,92 dBm ~72.00 dE-
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz -25.19 d8m -47.64 dB -5.000 MHz 2,500 MHz | 100.000 kHz 7E9.93841 MHz -34.85 dBm -57.92 dB
2,500 MHz 5.000 MHz | 100.000 kHz | 79555435 MHz -50,76 dém 73zide 2,500 MHz 5.000 MHz | 100.000 kHz 79555435 MHz 43,58 dam -73.05 dis
5,000 MHz 12,500 MHz | 100.000 kHz | BD4.75725 MHz -49.12 dBm 7157 di 5,000 MHz 12,500 MHz |_100.000 kHz 758.74275 MHz -51.59 dBm -74.57 b
L Jj J ) we L J{ J [ ]

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dem__ Offset 10.70 dB

Mode Sweep

Limit §heck PAES
< 200
0 db
104d T
. ||
]
-20 d |
a0 d
-40 7 =
4 Y,
s
-50 dem— e
&0 d
CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 20.58 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Lowe | RangeUp | REBW | Frequency | Powerabs | PawerRel | |
-12,500 MHz 5,000 MHz | 100.000 kHz 787.50942 MHz -47.73 dBm -68.32 db
-5.000 MHz 2,500 MHz | 100.000 kHz 790.4E188 MHz -29.51 dBm -50.09 dB
2,500 MHz 5.000 MHz | 100.000 kHz 78560920 MHz -50.29 dam -70.88 dis
5,000 MHz 12,500 MHz |_100.000 kHz 736.52536 MHz -51.71 dBm -72.30 i
L Jj J [ ]

DCate: 11.JAN.2020 01:34:03

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A14-18 of 23




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG971044-02B

LTE Band 14 / 5MHz / QPSK
Highest Channel / 1RB

Spectrum Spectrum
Ref Level 30.00 dém _ Offset 10.70 d& Mode Sweep Ref Level 30.00 dbm__Offset 10.70 db Made Sweep
1Rm Max
Limit §heck PAES Limit §heck PAES
< 200 < 200
20dB 20dB f
|
10d w 10d !
o | o |
I T
[ /l
-10 R -10 7
- r
-z0d { : -z0d |
/
and 4 and
! \
40 d ~ : 40 d T
o d \k N e,
50 = ] I e T | v r———— —
60 d 60 d
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.17 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz T Power 20.66 dBm T Bandwidth 5.000 MHz RBW 100.000 kHz
Range Lo | Range up | RBW | Frequency | Powerabs | PowerRel | Range Lowe | RangeUp | REBW Frequency | Powerabs | PawerRel |  Alimit |
-12 500 MHz ~5.000 MHz | 100.000 kHz | 78953986 MHz ~47.4% dBm 6661 OB ~12.500 MHz 75,000 Mz |__100.000 KMz 76553986 MHz 47,61 dBm 6627 dE:
-5.000 MHz -2.500 MHz | 100.000 kHz 792.98188 MHz -51.43 dBm -72.60 dB -5.000 MHz 2,500 MHz | 100.000 kHz 792.76449 MHz -51.57 dBm -72.23dB
2,500 MHz 5.000 MHz | 100.000 kHz | 798.58783 MHz -38.29 dém -50.46 df 2,500 MHz 5.000 MHz | 100.000 kHz 79B.01612 MHz -24.16 dam -44.82 dis
5,000 MHz 12,500 MHz | 100.000kHz | BDD.51612 MHz -51.20 dBm -72.37 dB 5,000 MHz 12,500 MHz |_100.000 kHz BDD.55926 MHz -50.63 dBm -71.29 b
L Jj J ) we L J{ J [ ]
Date! 11.JAN.2020 09.42 57 Datel 11.JAN.2020 0958 11
Spectrum
Ref Level 30.00 dém__Offset 10.70 d8 Mode Sweep
Limit §heck PAES
< 200
0 db
104d - l
0 ‘ T
-10 ‘
20 d | i
-30d T
My
-40 N
- Pt
&0 d
CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 20.16 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Lowe | RangeUp | REBW | Frequency Power Abs | PowerRel | ALimit |
-12,500 MHz 5,000 MHz | 100.000 kHz 785.53986 MHz ~47.90 dBm -68.06 db. -33.06 d8
-5.000 MHz 2,500 MHz | 100.000 kHz 792.90942 MHz -50.77 dBm -70.93 dB -45.93 d8
2,500 MHz 5.000 MHz | 100.000 kHz 786.01612 MHz -34.20 dim -54.36 dis 23,36 da
5,000 MHz 12,500 MHz |_100.000 kHz 800.55435 MHz -49.66 dBm -70.01 di -35,01 d8
—_—
L Jj J [ ]

Cate: 11.JAN.2020 09.46.08
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SPORTON LAB.

LTE Band 14 / 5MHz / 16QAM
Highest Channel / 1RB

Spectrum Spectrum
Ref Level 30.00 dém _ Offset 10.70 d& Mode Sweep Ref Level 30.00 dbm__Offset 10.70 db Made Sweep
Limit §heck PAES Limit §heck PAES
< 200 < 200
20dB 20dB
10d 10d
o o
-10 -10
-z0d -z0d
and and
a0 df a0 df ﬁ" J
. ¥ A\
] oy,
s0d 504 1 o
>0 B o B—— SR R e SO — T S
-60 df 60 d
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
T Power 21.89 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz T Power 21.21 dBm T Bandwidth 5.000 MHz RBW 100.000 kHz
Range Lo | Range up | RBW | __Frequency | Powerabs | PowerRel |  aLimit | Range Lov Range Up REBW | _Frequency | Powerabs | PowerRel |  ALimit
-12,500 MHz 5,000 MHz | 100.000 kHz 789.57609 MHz ~47.48 dBm -63.36 dB -34.38 dB -12.500 MHz -5.000 MHz | 100.000 kHz 789.53586 MHz -47.70 dBm -66.50 dB. -33.90 dB
-5.000 MHz -2.500 MHz | 100.000 kHz 792.83696 MHz -51.33 dBm -73.22 dB -48.22 dB -5.000 MHz 2,500 MHz | 100.000 kHz 792.54565 MHz -52.15 dBm -72.36 dB -48.36 dB
2,500 MHz 5.000 MHz | 100.000 kHz | 798.52536 MHz -36,10 dém 5789 de 329948 2,500 MHz 5.000 MHz | 100.000 kHz 756.05435 MHz -26,45 dam -47 66 dis -22.66 d8
5,000 MHz 12,500 MHz | 100.000 kHz | BDD.52681 MHz -51.15 dBm -73.05 dB -33.05 08 5,000 MHz 12,500 MHz |_100.000 kHz BDD.56304 MHz -50.51 dBm -71.72 dBs -35.72 d8
— —_— — —_—
L JL J L JL J
Datel 11.JAN.2020 09:4110 Datel 11.JAN.2020 0952 36

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dém__Offset 10.70 d8 Mode Sweep
Limit §heck PAES
_p<20C
104d (. =
) |
—
0 =
_ [
20 d T 1
a0 d - ‘
/ \,
-40 0
I
i e S
CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 19.25 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Low Range Up RBW | Frequency | PowerAbs | PowerRel |  Alimit
-12,500 MHz 5,000 MHz | 100.000 kHz 789.53986 MHz 48,17 dBm 6742 dB. -32.42 d8
-5.000 MHz 2,500 MHz | 100.000 kHz 792.72826 MHz -51.50 dBm -70.75 dB 4575 d8
2,500 MHz 5.000 MHz | 100.000 kHz 786.01612 MHz -33.51 dam -52.75 dis -2775d8
5,000 MHz 12,500 MHz |_100.000 kHz 800.69926 MHz -50.38 dBm -69.53 b -34.53 dB
—_—
i
L JL J [ICTIT )

Cate: 11.JAN.2020 09.48:38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG971044-02B

LTE Band 14 / 10MHz / QPSK

Middle Channel / 1RB

Spectrum

Spectrum

Ref Level 30.00 dBm

Offset_10.70 d&

Mode Sweep

Ref Level 30.00 dBm

Offset_10.70 dB

Mode Sweep

Limit §heck PAES Limit §heck PAES
< 200 < 200
20dB 20dB
10d 10d
o o
|
-10 v -10
1
20 d I -z0d
and i a4
i d L 40 d
U ﬂ
-50 e -50 ~
60 d 60 d
CF 793.0 MHz 691 pts Span 50.0 MHz CF 793.0 MHz 691 pts Span 50.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
T Power 20.71 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz T Power 20.98 dBm Tx Bandwidth  10.000 MHz RBW 100.000 kHz
Range Low | Range up | RBW | __Frequency | Powerabs | PowerRel |  alimit | Range Love Range Up REBW | Frequency | PowerAbs | PowerRel | Alimit
-25,000 MHz -10.000 MHz | 100.000 kHz 782.23913 MHz -53.45 dBm -74.15dB -39.15 dB -25,000 MHz -10.000 MHz | 100.000 kHz 782.96377 MHz -53.23 dBm -74.21 dB -38.21 dB
-10.000 MHz -5.000 MHz | 100.000 kHz 7B6.15217 MH2 -38.78 dBm -59.48 dB -34.48 dB -10.000 MHz -5.000 MHz | 100.000 kHz 7B7.89130 MHz -38.16 dBm -59.14 dB -34.14 dB
5,000 MHz 10,000 MHz | 100.000 kHz | 798.57626 MHz 5433 dém -75.03 di 5003 d8 5,000 MHz 10,000 MHz | 100.000 kHz 79E.61554 MHz -53.59 dam -74.58 dis 5,98 d8
10.000 MHz 25,000 MHz | 100.000 kHz | B13.586841 MHz 54,25 dBm -74.96 dB -39.95 08 10.000 MHz 25,000 MHz | 100.000 kHz B04.05072 MHz -54.42 dBm -75.40 b 40,40 d8
i i
L JL J L JL J

Date: 11.JAN.2020 10:1208

Date: 11.JAN.2020 10:2110

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém

Offset_10.70 dB Mode Sweep

heck

-60 d

CF 793.0 MHz

691 pts

Span 50.0 MHz

Range Love
-25,000 MHz
-10.000 MHz

5,000 MHz
10,000 MHz

Spectrum Emission Mask
Tx Power 19.85 dBm

Standard: None
T Bandwidth 10.000 MHz

RBW 100.000 kHz

Range U REBW | __Frequency | Powerabs | PowerRel |  ALimit |
-10.000 MHz | 100.000 kHz 782.96377 MHz 52,95 dBm -72.80 db -37.80 d&
-5.000 MHz | 100.000 kHz 787.96377 MHz -38.34 dBm -5E.15 dB -33.19 d8
10,000 MHz | 100.000 kHz 788.34058 MHz -54.16 dam -74.01 dis ~+3.01da
25,000 MHz | 100.000 kHz 80366641 MHz -54.22 dBm -74.07 dis -39.07 dB

T

L JL

DCate: 11.JAN.2020 10.08:01

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG971044-02B

LTE Band 14 / 10MHz / 16QAM

Middle Channel / 1RB

Spectrum

Spectrum

Ref Level 30.00 dém _ Offset 10.70 d& Mode Sweep Ref Level 30.00 dbm__Offset 10.70 db Made Sweep
Limit §heck PAES Limit §heck PAES
< 200 < 200
20dB 20dB
10d 10d ﬁ
o o
| !
10 -10
1 (]
-z0d f -z0d ll
and i and ‘
A [
40 d 40 df 1
" [
-50 d -50 d - -
60 d 60 d
CF 793.0 MHz 691 pts Span 50.0 MHz CF 793.0 MHz 691 pts Span 50.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.01 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz T Power 21.35 dBm Tx Bandwidth  10.000 MHz RBW 100.000 kHz
Range Low | Range up | RBW | __Frequency | PowerAbs | PowerRel |  aLimit | Range Love Range Up REBW | Frequency | PowerAbs | PowerRel | Alimit
-25,000 MHz -10.000 MHz | 100.000 kHz 782.74638 MHz -53.30 dBm -74.30 dB -39.30 dB -25,000 MHz -10.000 MHz | 100.000 kHz 782.56377 MHz -53.48 dBm ~74.64 db -39.84 dB
-10.000 MHz -5.000 MHz | 100.000 kHz 7B6.15217 MH2 -38.62 dBm -59.63 dB -34.63 dB -10.000 MHz -5.000 MHz | 100.000 kHz 7B7.89130 MHz -36.49 dBm -57.85dB -32.85 dB
5,000 MHz 10,000 MHz | 100.000 kHz | 798.47101 MHz -53.92 dém 7483 de 439348 5,000 MHz 10,000 MHz | 100.000 kHz T9E.54348 MHz 5423 dam -75.58 dis -50.58 d8
10.000 MHz 25,000 MHz | 100.000 kHz | B10.57246 MHz 54,29 dBm -75.29 dB -40.29 d8 10.000 MHz 25,000 MHz | 100.000 kHz B05.48551 MHz -54.37 dBm -75.73 b -40.73 d8
i i
L JL J L JL J

Date: 11.JAN.2020 10:15.38

Date: 11.JAN.2020 101800

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém

Offset_10.70 dB Mode Sweep

Limit §heck PAES
< 200
0 db
10 ﬂ
0 J T
-10 t
-20 d ‘ ‘
a0 d T
-40 \3
ha
i
CF 793.0 MHz 691 pts Span 50.0 MHz
Spectrum Emission Mask Standard: None
T Power 19.02 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Love Range U REBW | __Frequency | Powerabs | PowerRel |  ALimit |
-25,000 MHz -10.000 MHz | 100.000 kHz 782 81884 MHz -53.70 dBm -72.72 db -37.72 dB
-10.000 MHz -5.000 MHz | 100.000 kHz 787.96377 MHz -38.66 dBm -57.68 dB. -32.68 d8
5,000 MHz 10,000 MHz | 100.000 kHz 786.18116 MHz -54.18 dam -73.20 dis 3,20 da
10.000 MHz 25,000 MHz | 100.000 kHz 80354348 MHz -54.41 dBm -73.43 b 38,43 d8
i
L JL J

DCate: 11.JAN.2020 10:03.04
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Frequency Stability

Test Conditions LTE Band 14 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0076
40 Normal Voltage 0.0093
30 Normal Voltage 0.0033
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0230
0 Normal Voltage 0.0088

-10 Normal Voltage 0.0149 PASS
-20 Normal Voltage 0.0073
-30 Normal Voltage 0.0213
20 Maximum Voltage 0.0207
20 Normal Voltage 0.0000
20 Battery End Point 0.0148

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
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Appendix B. Test Results of ERP and Radiated Test

LTE Cat. M1 Band 14 / 5MHz (Average) (GT - LC = -15.4 dB)
Channel Mode : RB Conducted ERP
Size | Offset | EIRP(dBm)| EIRP(W) | ERP(dBm) ERP(W)
Lowest 1 0 22.76 0.1888 5.21 0.0033
Middle QPSK 1 0 22.71 0.1866 5.16 0.0033
Highest 1 0 22.60 0.1820 5.05 0.0032
Lowest 1 0 23.18 0.2080 5.63 0.0037
Middle 16QAM 1 0 23.10 0.2042 5.55 0.0036
Highest 1 0 23.01 0.2000 5.46 0.0035
Limit ERP < 3W Result PASS
LTE Cat. M1 Band 14 / 10MHz (Average) (GT - LC = -15.4 dB)
Channel Mode : RB Conducted ERP
Size | Offset | EIRP(dBm)| EIRP(W) | ERP(dBm) ERP(W)
Lowest - - - - -
Middle QPSK 3 0 22.89 0.1945 5.34 0.0034
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 1 0 22.98 0.1986 5.43 0.0035
Highest - - - - - -
Limit ERP < 3W Result PASS

Bl-1of 1



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG971044-02B

Radiated Spurious Emission

LTE Band 14
LTE Band 14 /5MHz / 16QAM
Channel Fr(e:\q/:_iezn)cy (EEF;; ) (:ién ni]t) S\rlnelrt Resaz’?ng P(S).vf/;ér Txl(fsible b gr:i(;nna Pol?:/z\:/;l)tion
(dB) (dBm) (dBm) (dB) (dBi)
1576 -54.59 -42.15 -12.44 -64.72 -59.93 0.90 8.39 H
2365 -43.37 -13 -30.37 -57.97 -50.61 1.12 10.51 H
3153 -55.23 -13 -42.23 -71.07 -63.45 1.30 11.67 H
H
H
H
Lowest
1576 -57.93 -42.15 -15.78 -67.53 -63.27 0.90 8.39 \Y,
2365 -42.89 -13 -29.89 -57.24 -50.13 1.12 10.51 \Y
3153 -54.90 -13 -41.90 -71.16 -63.12 1.30 11.67 \Y,
Y,
\Y,
Y
1584 -53.52 -42.15 -11.37 -63.59 -58.89 0.90 8.42 H
2376 -43.43 -13 -30.43 -57.96 -50.68 1.12 10.53 H
3163 -56.27 -13 -43.27 -72.12 -64.51 1.30 11.69 H
H
H
H
Middle
1584 -54.30 -42.15 -12.15 -63.90 -59.67 0.90 8.42 \Y,
2376 -44.53 -13 -31.53 -58.87 -51.78 1.12 10.53 \Y
3163 -55.37 -13 -42.37 -71.66 -63.61 1.30 11.69 Y
\Y
\Y,
\Y
TEL : 886-3-327-3456 Page Number : B2-10of 2
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1584 -53.21 -42.15 -11.06 -63.28 -58.58 0.90 8.42 H

2380 -42.86 -13 -29.86 -57.35 -50.12 1.12 10.53 H

3173 -56.05 -13 -43.05 -71.92 -64.31 1.30 11.72 H

H

H

H

Highest

1584 -57.57 -42.15 -15.42 -67.16 -62.94 0.90 8.42 \%

2380 -42.26 -13 -29.26 -56.60 -49.52 1.12 10.53 Vv

3173 -55.49 -13 -42.49 -71.83 -63.75 1.30 11.72 \%

\%

\%

Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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